@The Jnstitution of Bugineers (Judia)



About The Institution of Engineers (India)

The Institution of Engineers (India) [IEI] is the largest multidisciplinary professional body of engineers that encompasses 15
engineering disciplines and provides engineers a global platform to share their professional interest. It also has the distinction of producing
the maximum number of engineers in the core engineering disciplines, thus augmenting the nation building efforts. To promote the general
advancement of engineering and engineering science and their application in India and to facilitate the exchange of information and ideas
on those subjects amongst the members of and the persons attached to the Institution. Established in 1920 with its headquarters in Kolkata
[...]
With this intensification, cavitation can be a
suitable technology for degradation of wastewater
streams and lowering the toxicity levels of the
effluent stream for further conventional biological
oxidation.

Photo-catalytic oxidation and its hybrid

The photo-activated chemical reactions are
characterized by a free radical mechanism initiated
by the interaction of photons of a proper energy
level with the molecules of chemical species
present in the solution, with or without the
presence of the catalyst. The radicals can be easily
produced using UV radiation by the homogenous
photochemical degradation of oxidizing
compounds like hydrogen peroxide and ozone. An
alternative way to obtain free radicals is the
photocatalytic mechanism occurring at the surface
of semiconductors (like titanium dioxide) and this
indeed substantially enhances the rate of
generation of free radicals and hence accelerates
rate of degradation. A major advantage of the
photocatalytic oxidation based processes is the
possibility to effectively use sunlight or near UV
light. Still, for the treatment of complex mixture of
effluents with the presence of potential radical
scavengers, it appears that large-scale operation
with high degree of energy efficiency is not
strongly feasible in terms of economy due to
associated issues. A major problem in the
successful application of photocatalytic oxidation
is the non-uniform irradiation of the catalyst and
this result in a substantial loss of the incident
energy and hence the overall economics may not
be favorable in certain cases.

Fenton chemistry and its hybrid

The oxidation system based on the Fenton's
reagent (hydrogen peroxide in the presence of a
ferrous salt) has been used for the treatment of both
organic and inorganic substances in effluents from
different sectors like chemical, pharmaceuticals,
refineries, fuel terminals, engine & metal cleaning
etc. The process is based on the formation of
reactive oxidizing species, able to efficiently
degrade the pollutants of the wastewater.
Literature reports three main reactive radical

species. Two of them involve the presence of
hydroxyl radicals (classical Fenton's chemistry) in
either 'free’ or ‘caged'form whereas third oxidant
has been postulated to be agquo or organo
complexes of the high valence ferryl ion. The rate
of this reaction is also strongly dependent on the
presence of radical scavengers such as t-butanol or
Clyions, but in some cases substantial decrease has
not been observed even at high concentrations of
these species and hence additional strong oxidants
are used. Both hydroxyl as well as ferryl
complexes coexist in Fenton's mechanism and
depending on the operating conditions (substrate
nature, metal—peroxide ratio, scavenger's addition
etc.), one of them will act as predominant.
Nevertheless, the system can be suitably used to
decolouration and/ or removal of odour
ingredients in energy efficient manner.
Simultaneously the oxidation system can be
effectively used for the destruction of toxic wastes
and non-biodegradable portion to make them
amenable to secondary biological treatment.

The applicability of hybrids like photo—Fenton
methods needs to be checked for different class of
chemicals existing in wastewater matrix before
adopting this hybrid mode of treatment. Another
advantage of using photo—Fenton oxidation is the
presence of additional oxidation species i.e. aquo
or organo-complexes of the high valence iron
which are relatively unaffected by the presence of
scavengers.

Oxidation systems with direct attack of oxidants

Ozonation and addition of hydrogen peroxide
belong to separate class of oxidation systems but
their combination viz. ozone/hydrogen peroxide
or presence of additional energy dissipation in
terms of UV/near-UV/Sunlight or ultrasonic
irradiation results in the generation of free
hydroxyl radicals and these combination methods
again belong to the class of advanced oxidation
processes. The overall efficiency of the
degradation process is significantly enhanced
when a combination of UV radiation, ultrasound
and hydrogen peroxide is used. Apparently, use of
hydrogen peroxide alone is less feasible for the
treatment of complex compounds as compared to
the combination with other advanced alternative
oxidation techniques.

J

Environmental Engineering Division Board



Annual Technical Volume

\.

Phosphorous Removal Techniques
Reactive mediafiltration

Continuous backwash filters and multistage
adsorption clarifier filter system are known
phosphate removal techniques. An advanced
filtration system type modular reactive filtration
system is one of the techniques to remove
phosphorus from wastewater. It is basically
combination of co-precipitation and adsorption to
a reactive filter media in an upflow sand filter. In
this technique, a reactive hydrous ferric oxide-
coated sand media is created by using an iron
coagulant on the filter media and it accomplishes
phosphorus removal by adsorption and filtration.
This process does not require the media to be
changed because it includes a continuous
regeneration process. After adsorption, the iron
and phosphorus are abraded from the sand grains.
The iron and phosphorus passes out in a waste
stream while the sand is retained in the system. The
technique is suitable for small to medium plants
(less than 4.5 MLD), because of relatively smaller
area of filter units. For larger plant, it may not fit
due sheer large number of filters required for
treatment. The waste stream can be recycled to the
head of the plant to accomplish chemically
enhanced primary treatment. Concerns regarding
this process include the fact that large recycle
streams have to be sent to the biological process.

Precipitation with crystallization

Effective phosphorus recovery is implemented in
the high phosphorus return stream of sludge liquor
from dewatering or decanting rather than in the
mainstream where the phosphorus concentration is
much lower. Although phosphorus recovery could
be used with sludge liquor from treatment plants
using metal phosphate precipitation, the process is
most practical when coupled with biological
phosphorus removal, which transfers much of the
mainstream phosphorus to the sludge but allows a
larger portion of it to be released particularly
during anaerobic digestion. The sludge liquor is
returned to an upflow fluidized bed reactor along
with a chemical added to generate a precipitate. A
common additive is magnesium to generate a
magnesium ammonium phosphate precipitate
(MgNH,PO,) known as MAP or struvite. This
precipitate occurs frequently in sludge handling

systems even without supplemental magnesium.
Controlled addition of magnesium and
manipulation of upflow rate causes the precipitate
to be efficiently formed and suspended in the flow
until it grows to the desired size, at this point, it
settles to the bottom of the reactor cone and is
removed. The product may be marketed as a
fertilizer. Up to 85% P recovery has been reported.
This phosphorus recovery processes can be
combined with phosphorus release upstream of
thickening equipment and anaerobic digesters to
decrease uncontrolled struvite formation. The
approach involves combining primary sludge with
waste activated sludge from a biological
phosphorus removal process under anaerobic
conditions to induce phosphorus release.

If this technique is compared with other practicing
method like precipitation/adsorption with waste
activated sludge i.e. biological method, both
processes transfer phosphorus from the
wastewater to the sludge. For an industrial effluent
where sludge is generally disposed in secured
landfill, the phosphorus could be inadvertently
lost. Phosphorus recovery methods separate a
large portion of the phosphorus from the sludge.
One important benefit of phosphorus recovery
technologies is that any metal ions in the sludge
remain with the sludge and not co-precipitated
with the phosphorus.

Ammonia Removal Technique
Biological De-ammonification

The technigue involves removing ammonia in a
two step process that requires initial partial
nitritation to convert approximately 50 percent of
the ammonia to nitrite. Anaerobic ammonia
oxidation (Anammox) bacteria convert the nitrite
and the remaining ammonia to nitrogen gas under
anoxic conditions. The process requires only
partial nitritation reduces the energy demand up to
63 percent compared to conventional nitrification
and denitrification. The de-ammonification
process is a completely autotrophic process and
does not require any supplemental carbon.
Mainstream de-ammonification and mainstream
nitrite shunt are two emerging/research
technologies to offer much promise.

Techniques for Removal of Solids

\.

Environmental Engineering Division Board



Annual Technical Volume

Compressed mediafiltration

This technique comprises of a synthetic fibre
media bed that is passively compressed from the
sides by the head of the incoming water. The lateral
compression forms a cone-shaped porosity
gradient that allows the stratification and removal
of large and small particles from the top to the
bottom of the media bed. This system may handle
heavy solids loading. This filter can be used as
tertiary filter to increase quality of treated water by
increasing organic removal capacity.

Magnetite ballasting flocculation system

This technique uses conventional chemical
coagulation and flocculation along with the
addition of finely ground magnetite as a ballasting
agent. The dense magnetite increases the weight
and settling ability of chemical flocks, resulting in
high-rate sedimentation. Approximately 85
percent of the settled sludge is recycled (similar to
the solids contact process) to provide nucleation
sites for flock development. Excess sludge is
passed through a shear mill followed by a magnetic
recovery drum to recover the magnetite before the
nearly magnetite-free sludge is further processed.
The recovered magnetite is returned to the process.

In comparison with other techniques it may be said
that magnetite is denser than suspended solids and
sand, and it generates heavy, dense flock that
settles rapidly. This allows ordinary clarifiers to be
loaded at higher than typical rates while
maintaining high-quality effluent. The magnetite
seed is recovered from sludge using a magnet
instead of gravity, so recovery efficiency is high
and magnetite make-up requirements are low.
Even this process is useful in precipitating
phosphorus as other processes employed to
chemically precipitate phosphorus, precipitation
performance is limited by Kkinetic and
stoichiometric factors. However, the nucleation,
solids contact and ballast provided by the
technique resultantly allow phosphorus
precipitates to be removed very effectively once
they are formed.

Multistage filtration

Biomass solids generally comprise 8 to 10 percent
nitrogen and 1 to 2% phosphorus by mass.

Literature suggests that if enhanced biological
phosphorus removal is performed, the phosphorus
content of the biomass can be increased to 6 to 8 %.
If chemical phosphorus removal is done, the metal
phosphate precipitate (some of it colloidal) will
have a substantial total phosphorus component.
Therefore, although the discharge norm allow
higher total suspended solids (100 mg/l),
significantly lower total suspended solids could be
achieved by multistage filtration. Implementing
filtration in series with a first stage filter or first-
stage clarifier and chemical addition between
stages allows the finer colloidal particles that
escape the first solids separation stage to be
targeted. One of such technique uses a tube
clarifier first stage followed by an adsorption
clarifier and mixed media or up flow moving-bed
filter at final stage. Multistage filtration provides
effluent solids quality better than single-stage
sedimentation or filtration and quite close to that
provided by microfiltration membrane systems.

Nanofiltration (NF) and Reverse Osmosis (RO)

Tertiary membrane filtration for advanced
treatment of secondary effluent can be
accomplished using NF or RO. RO operates by
high-pressure diffusion of solutes through the
membrane. NF uses both diffusion and sieving
action. NF removes many of the same organic
compounds that would be targeted with RO but
allows more of the inorganic material to remain.
Both processes are used for removing organic
pollutants, recalcitrant organics, bacteria, and
viruses. Recently, NF and RO have been
considered as technology to achieve low levels of
total nitrogen but experience suggests that even
RO does not consistently achieve total nitrogen
levels less than 1.0 mg/L. Both are useful for
removing pesticides, pharmaceuticals, hormones,
and other micro-constituents and hence improve
recovered water usability. Typically,
microfiltration be treated through NF or RO. NF is
operated at lower pressures, so it uses less energy
than RO. Both require membrane replacements.

MF and UF are used for membrane bioreactors
where the membrane is in direct contact with the
high solids mixed liquor. These membranes
provide excellent removal of particulate and
colloidal material but cannot remove dissolved

J

Environmental Engineering Division Board



Annual Technical Volume

\.

constituents as can NF and RO. NF and RO
remove total suspended solids, total dissolved
solids, and other pathogens better than the UF. The
main disadvantages of NF and RO techniques are
fouling of membrane, high energy consumption
and treatment of concentrated brine generated
from the treatment units.

The ActifloTechnique

This is a high-rate chemical and physical
clarification technique that involves formation of
suspended solids onto a ballast particle (micro
sand) followed by lamella settling. The process
starts with the addition of a coagulant to destabilize
suspended solids. The flow enters the coagulation
tank for flash mixing to allow the coagulant to take
effect then overflows into the injection tank where
micro sand is added. The micro sand serves as a
“seed” for flock formation, providing a large
surface area for suspended solids to bond with. It
allows solids to settle out more quickly, thereby
requiring a smaller footprint than conventional
clarification. Polymers may either be added in the
injection tank or at the next step of maturation tank.
Mixing is slower in the maturation tank, allowing
the polymer to help bond the micro sand to the
destabilized suspended solids. Finally, the settling
tank effectively removes the flock with help from
plate settlers. Clarified water exits the process by
overflowing weirs above the plate settlers. The
sand and sludge mixture is collected at the bottom
of the settling tank with a conventional scraper
system and pumped to a hydro cyclone, located
above the injection tank. The hydro cyclone
converts the pumping energy into centrifugal
forces to separate the higher density sand from the
lower density sludge. The sludge is discharged out
of the top of the hydro cyclone while the sand is
recycled back into the process for further use.

Another such technique uses a rapid mix tank for
flash mixing to allow the coagulant to take effect
then overflows into the reactor tank where sludge
and polymer are added. A draft tube and mixer in
the reactor allow for thorough mixing of the
wastewater with the recirculated sludge and added
chemicals. Here sludge instead of micro sand
serves as a “seed” for floc formation providing a
large surface area for suspended solids to bond
with. Wastewater is allowed to flow over a weir
from the reactor tank through a transition zone

before entering the clarifier. Sludge is collected at
the bottom of the clarifier with a conventional
scraper system and recirculated back to the reactor
tank.

This is similar to conventional treatment
technology as both processes use coagulant for the
destabilization and flocculent aid (polymer) for the
aggregation of suspended materials. These
materials are then subsequently removed by
settling for disposal. The primary technical